s ® CATAS S.p.A. Testing site:

via Antica, 24/3 via Braille, 5
33048 San Giovanni al Natisone (UD) 20851 Lissone (MB)
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Date received: 05/03/19 PEDRALI S.P.A.
. ) STRADA PROVINCIALE 122
Date of issue: 04/04/19 24050 MORNICO AL SERIO (BG)
Report consists of 4 test reports. ITALIA

Defects before testing: None

Sample name: MOBILE CONTENITORE BOXIE

SAMPLE N° 267166

Overall dimensions: 500 x 500 x 630 (h) mm

List performed tests:

1. Strength of extension elements EN 14074:2004, par. 6.2.1

2. Durability test of extension elements EN 14074:2004, par. 6.2.2
3. Slam open of extension elements- EN 14074:2004, par. 6.2.3
4. Rolling test for mobile filing pedestals EN 14074:2004 par. 6.7

This document is validated by digital signature and time stamping in accordance
with the ltalian laws and the European Directives which regulate the electronic
signature systems.

The sample name and, when rele¥ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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Date received: 05/03/19 ] — _
Date of test: 07/03/19 -
Date of issue: 04/04/19
Sample name: MOBILE CONTENITORE BOXIE

PEDRALI S.PA.
STRADA PROVINCIALE 122
24050 MORNICO AL SERIO (BG)
ITALIA

Strength of extension elements EN 14074:2004, par. 6.2.1

Type of runner:

Test results:

Inner usable dimensions:

Lenght of the drawer travel:

Mass of the drawer: 3,3 kg
Total mass (mass of the drawer + load on drawer): 17,8 kg
Height of the center of gravity: 523 mm

440 x 440 x 150 mm

metal runner

155 mm

Load on Vertical
drawer force Numt:er of Remarks
kg N cycles
14,5 174 10 No defects

This document is validated by digital signature and time stamping in accordance

with the Italian laws and the Eurogean Directives which regulate the electronic

signature systems.

The sample name and, when rel

ant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test

report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
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267166 / 2 ¥ — ORNICO AL SERIO (BG
Date received: 05/03/19 \Q]/ e
Date of test: 07/03/19 ~
Date of issue: 04/04/19
Sample name: MOBILE CONTENITORE BOXIE

Durability test of extension elements EN 14074:2004, par. 6.2.2

Type of runner:

Test results:

Inner usable dimensions:

Lenght of the drawer travel:

Mass of the drawer: 3,3 kg
Total mass (mass of the drawer + load on drawer): 17,8 kg
Height of the center of gravity: 523 mm

440 x 440 x 150 mm

metal runner

155 mm

Application point: in correspondance of handle assembling point.

Load on
drawer Number of Remarks
k cycles
g
A considerable wear of the drawer in correspondence of the
14,5 50000 support guide such as not to compromise the functionality
has been noticed.

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurgpean Directives which regulate the electronic

signature systems.

The sample name and, when i
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Date received:

Date of test:
Date of issue:

05/03/19
26/03/19
04/04/19

& 92
)&@Qﬁ

Sample name:

MOBILE CONTENITORE BOXIE

PEDRALI S.PA.
STRADA PROVINCIALE 122
24050 MORNICO AL SERIO (BG)
ITALIA

Slam open of extension elements- EN 14074:2004, par. 6.2.3

Mass of the drawer:

Total mass (mass of the drawer + load on drawer):

Height of the center of gravity:

Inner usable dimensions:

Type of runner:

Lenght of the drawer travel:

3,3 kg

17,8 kg

523 mm

440 x 440 x 150 mm
metal runner

155 mm

Application point: in correspondance of handle assembling point.

Test method: Annex A2 Slam open test with weight and string

Test results:

Load on Mass
drawers weight Ntér;gg;of Remarks
kg N
14,5 65 10 No defects

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the European Directives which regulate the electronic

signature systems.

The sample name and, when

levant, its description, are given by the orderer, and CATAS does not assume responsibility on this matter. This test
report relates to the sample submitted for the test and no others. Additions, deletions or alterations are not permitted. This test report must always be
reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer.
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Date received: 05/03/19 .

Date of test: 01/04/19 ~
Date of issue: 04/04/19 ;

Sample name: MOBILE CONTENITORE BOXIE

Rolling test for mobile filing pedestals EN 14074:2004 par. 6.7

Overall dimensions: 500 x 500 x 630 (h) mm

Test results:

th%aoggb?r?et Number Remarks at Remarks after 24 h from
kg of cycles the end of the test the end of the test
74,6 2.000 No defects No defects

This document is validated by digital signature and time stamping in accordance
with the Italian laws and the Eurppean Directives which regulate the electronic
signature systems.
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